
 
1 

AGENDA 
CITY OF STEVENSON COUNCIL MEETING 

September 16, 2021 
6:00 PM, City Hall 

 
***Those attending in-person will be required to wear facemasks regardless of vaccination 

status and practice distancing.*** 
 

Call-in numbers 253-215-8782, 669-900-6833, 346-248-7799, 312-626-6799, 929-205-6099 or 
301-715-8592, Meeting ID 889 7550 7011, Zoom link 

https://us02web.zoom.us/j/88975507011 or via YouTube at 
https://www.youtube.com/channel/UC4k9bA0lEEvsF6PSoDwjJvA/ 

 
Information in parentheses after the agenda item reference the 2021-2022 council goal the item relates to. 

Items with an asterisk (*) have been added or modified after the initial draft publication of the Agenda. 
[...]
subsequently tap on or use the same on a fair prorated share of such installation costs including, 

but not limited to, those directly connected thereunto such facilities, but in addition, unto all 

users connected to laterals or branches connected thereto.  

13.04.020 Provisions for regulations in contracts authorized. 

Such contracts may provide reasonable rules and regulations with respect to such 

installations, facilities and usage thereof.  

54



 

 
Page 2 of 3 

13.04.030 Connections—Contract recording prerequisite. 

The provisions of such contracts, pursuant to statutory declaration, shall not be effective as 

to any owners of real estate not a party thereto unless such contract shall have been recorded in 

the office of the county auditor prior to the time such owner taps into or connects to such sewer 

facilities.  

13.04.040 Contract to provide for prorated cost reimbursement. 

Any such contract entered into by and between the city and such owner of real estate shall 

provide for reimbursement of the contractor’ s prorated costs for a period of not to exceed fifteen 

twenty years from date thereof.  

 

13.04.045 Notice of contact information 

 

The reimbursement agreement shall include a provision that requires that any party entitled to 

reimbursement under the agreement provide the City current contact information including 

name, address and telephone number. This contact information shall be provided every two years 

from the date of the agreement. If a party entitled to be reimbursed fails to notify the City of 

current contact information within 60 days of the due date for notification that party will no 

longer be entitled to reimbursement and the City will collect such fees owing and deposit those 

fees in the appropriate utility construction fund.

13.04.050 Construction—Supervision and contract approval required. 

Such sewer facilities contracted under this chapter shall be constructed under the 

supervision of the city, its agents and officials, and such contracts shall be approved by the city 

attorney prior to execution thereof, or such longer period if extended according to RCW 

35.91.020(4).  

13.04.060 Contracts restricted to owners of real estate within city limits. 

Such sewer facilities contracts shall be limited to owners of real estate within the city limits. 

This does not limit the authority for the city to enter into contracts with owner or non-owner 

sewer customers for regulating sewer discharge as provided in SMC Chapter 13.08.  

13.04.070 Liens. 

The city council shall have and reserve the right to file appropriate liens against the owners 

of such real estate, whether such owner be an owner in fee simple or an executory interest 

therein, and such lien rights reserved unto the city shall bear interest at the rate of eight percent 

per year from the date of filing such lien, and the city shall reserve its priority lien rights unto 

such facilities costs as against the owner of such real estate hereinabove specified.  

55



 

 
Page 3 of 3 

13.04.080 Contracts binding. 

The contracts specified in this chapter and authorized by the city shall be binding on the 

respective owners, their heirs, assigns, successors and personal representatives as if they were 

made a party thereto.  

 

Section 2 – Severability. If any section, subsection, paragraph, sentence, clause, or phrase of 

this ordinance is declared unconstitutional or invalid for any reason, such decision shall not 

affect the validity of the remaining portions of this ordinance. 

 

Section 3 – Effective Date. This ordinance shall become effective following passage and 

publication as provided by law. 

 

PASSED by the City Council of the City of Stevenson and approved by the Mayor this 16th day 

of September, 2021. 

 

_________________________ 

Mayor of the City of Stevenson 

 

ATTEST: 

 

 

 

_________________________ 

Clerk of the City of Stevenson 

 

 

 

APPROVED AS TO FORM: 

 

 

 

____________________________ 

Attorney for the City of Stevenson 
 

56



CITY OF STEVENSON, WASHINGTON 

RESOLUTION 2021 – 381 

 

A RESOLUTION AUTHORIZING THE MAYOR TO SIGN THE STATE REVOLVING FUND 

LOAN AGREEMENT WITH THE WASHINGTON STATE DEPARTMENT OF ECOLOGY 

 

 

WHEREAS on April 7, 2017, the Washington State Department of Ecology issued a Notice of 

Violation for the City of Stevenson Wastewater Treatment Plant stating that the City has exceeded its 

design criteria for five (5)-Day Biochemical Oxygen Demand (BOD5) or Total Suspended Solids (TSS) 

on twenty-one (21) occasions, exceeded effluent limits for TSS or Fecal Coliform on five (5) occasions 

and has not submitted a plan for Maintaining Adequate Capacity; and 

 

WHEREAS on July 6, 2017, the City received an Administrative Order from the Department of 

Ecology outlining actions for the City to take which include designing and constructing wastewater 

treatment plant improvements; and 

 

WHEREAS the City applied for a loan through the Washington State Department of Ecology (DOE) in 

the amount of $9,936,000 in October, 2020 for the construction phase of the Stevenson Clean Water 

Facility and Collection Improvement project; and  

 

WHEREAS the application was approved; and 

 

WHEREAS the City wishes to move forward with the project to comply with the Administrative Order. 

 

NOW, THEREFORE, BE IT RESOLVED that the City Council of the City of Stevenson hereby 

authorizes the Mayor to sign the State Revolving Fund loan agreement with the Washington State 

Department of Ecology in the amount of $9,936,000.00 and an interest rate of 1.5%. 

 

PASSED by the Council of the City of Stevenson this 16th day of September, 2021. 

 

 

       ___________________________________ 

       Scott Anderson, Mayor of the City of Stevenson 

 

 

 

ATTEST:      APPROVED AS TO FORM: 

 

 

              

Leana Kinley, City Clerk    Kenneth B Woodrich, PC 

       City Attorney  

57



 
 

 
 
 
 
The reasons for the Template are to: 1) Update the information provided in the Application, get informed as to 
the status of the project, and identify any issues that threaten the successful completion of the project; 2) 
Ensure the dates and budget make sense moving forward; 3) Change text to be appropriate for a contract 
between Ecology and the Recipient; and 4) Provide all that information in a format that can be reviewed in 
SharePoint and then transferred to EAGL for the final funding agreement. 

Agreement WQC-2022-StevPW-00028 
 
 

WATER QUALITY COMBINED FINANCIAL ASSISTANCE AGREEMENT  

BETWEEN THE STATE OF WASHINGTON DEPARTMENT OF ECOLOGY 

AND 

CITY OF STEVENSON PUBLIC WORKS  
[Recipient should confirm how their name should appear in the final agreement.] 

 
 

This is a binding Agreement entered into by and between the State of Washington, Department of Ecology, 

hereinafter referred to as “ECOLOGY” and the City of Stevenson Public Works, hereinafter referred to as the 

"RECIPIENT" to carry out with the provided funds, the activities described herein. 
 
 
GENERAL INFORMATION 
Project Title: Stevenson Clean Water Facility and Collection 

Improvements-Construction Phase 
          
Total Cost:       $15,004,000 
Total Eligible Cost:      $9,936,000 
Ecology Share:      $9,936,000 
Recipient Share:      $5,068,000 
The Effective Date of this Agreement is:   7/1/2021 [Has this date changed since the 
application submittal? This date should be based on when you started incurring eligible costs for the project, 
any costs prior to this date will not be eligible for reimbursement]   
The Expiration Date of this Agreement is no later than: 12/31/2023 [Has this date changed since the 
application submittal?  Since this date is most likely an estimate, chances are it has changed.  We need the 
latest best estimate.  Costs incurred after this date are not eligible for reimbursement.  For Loans Only: This 
date should be within six months of the Initiation of Operation Date.]  
   
Project Type:        Wastewater Facility    
   
Project Short Description:   
This project improves water quality in the Columbia River through the construction of wastewater collection and 
treatment facilities at the Wastewater Treatment Plant (WWTP), pump stations, and collection system in the 
City of Stevenson. This project increases capacity and improves treatment. 
 
Project Long Description:  
 

58



Agreement No: WQC-2022-StevPW-00028 Page 2 of 10 
Project Title: Stevenson Clean Water Facility and Collection Improvements-

Construction Phase 
 

Recipient Name: City of Stevenson Public Works  
 

This project improves water quality in the Columbia River through the construction of wastewater collection and 
treatment facilities at the Wastewater Treatment Plant (WWTP), pump stations, and collection system in the 
City of Stevenson. This project increases capacity and improves treatment. 
 
The RECIPIENT's treatment plant is undersized for existing flows and loads. As a result of this, the effluent 
limits for TSS and fecal coliform in the plant's effluent discharges into the Columbia River havwe been 
exceeded. This project would reduce pollution to the Columbia River by ensuring that the City's treatment plant 
has capacity and redundancy for existing and future loads.  
 
A number of improvements are required to provide sufficient treatment capacity and redundancy for existing 
and future conditions. These include upgrades to headworks, secondary treatment, disinfection treatment, 
electrical system, SCADA, and civil improvements.  
 
Details of specific improvements designed to meet 2040 design flows and loads are described below. 
 
-Headworks: Replace the existing headworks at the oxidation ditch, and will be capable of treating the 2040 
peak flow rate of 2.6 mgd. It will include an inlet box, screening channels, grit removal system, influent flow 
meter, automatic sampler, pH and temperature monitoring instruments, and a flow distribution box. Screening 
improvements will include a primary channel with mechanical drum screen, a bypass channel with manual bar 
rack, and a third channel for future use. The grit removal system will consist of a vortex grit chamber, grit 
pump, grit concentrator, and grit washer with a 4.0 mgd capacity. 
 
-Secondary Treatment: Improvements will consist of a new aeration basin, anoxic selector basin, blower 
building, and the addition of fine bubble diffused aeration to the existing oxidation ditch. The new aeration 
basin will be constructed with common walls with the two anoxic selectors, and the blower building to minimize 
costs and save space on this constrained site. 
 
-UV System: Addition of second UV channel, replacement of the UV lamps in the existing UV channel, and 
allow for flow splitting and a V-notch weir for measuring effluent flow. 
 
-Control System:An entirely new system to serve new and existing WWTP components to include installation 
of new plant PLC in the new blower building, remote PLC racks near each controller, and the exiting RAS/WAS 
building, a PC based SCADA system and associated connections, wiring, monitoring equipment and controls. 
 
-Remodel Lab/Ops Building: Provide an area for an onsite laboratory and sufficient space for equipment to 
complete necessary testing and monitoring. 
 
-Civil Improvements: limited to minimize costs and include grading, gravel and asphalt surfacing, fencing, 
minor stormwater conveyance upgrades, and non-potable water pump station to provide water for WWTP use 
onsite. 
 
-Collection System-The Main D Extension project would serve an existing residential area within City limits with 
known and suspected failing on-site septic systems. Improvements include new sewer main, laterals, 
manholes, and associated surface restoration on East Loop and Frank Johns Roads. 
 
Additional construction projects related to this project-and for which funding is secured-include: upgrades to the 
Rock Creek, Kanaka Creek, Cascade and Fairgrounds Pump Stations and the Cascade Interceptor.  
 
Overall Goal:  

59



Agreement No: WQC-2022-StevPW-00028 Page 3 of 10 
Project Title: Stevenson Clean Water Facility and Collection Improvements-

Construction Phase 
 

Recipient Name: City of Stevenson Public Works  
 

The goal of this project is to construct upgrades to a Clean Water Facility and sewage collection system that 
tackle the requirements addressed in planning and design documents, as prompted by Ecology's 
Administrative Order (docket #14221), and which also aligns with the following overall City objectives: 
-Ensure affordability for residential users, which include a relatively high percentage of lower-income residents 
than typical of this region. 
-Protect our community's water quality, people and property from environmental hazards and degradation. 
-Provide infrastructure with the capacity to support sustainable economic development. 
 
RECIPIENT INFORMATION [Update anything that has changed from the application.  If contacts have 
changed, it’s important to make sure the new contacts are set up to have access to EAGL.  The funding 
agreement signature block is pulled from the Recipient Contact Form in EAGL, so it’s important that we have 
the right contact information.  And it’s also important that this information is kept up to date.] 
 
Organization Name: City of Stevenson 
 
Mailing Address: 7121 E Loop Road 
   Stevenson, Washington 98648 
 
Contacts 

Project Manager Leana Kinley 
City Administrator 
 
7121 E Loop Road 
Stevenson, Washington  98648 
Email: leana@ci.stevenson.wa.us 
Phone: (509) 427-5970 

Authorized 
Signatory 

Leana Kinley 
City Administrator 
 
7121 E Loop Road 
Stevenson, Washington  98648 
Email: leana@ci.stevenson.wa.us 
Phone: (509) 427-5970 

Billing Contact Anders Sorestad 
Deputy Clerk/Treasurer II 
 
7121 E Loop Road 
Stevenson, Washington  98648 
Email: anders@ci.stevenson.wa.us 
Phone: (509) 427-5970 

60



Agreement No: WQC-2022-StevPW-00028 Page 4 of 10 
Project Title: Stevenson Clean Water Facility and Collection Improvements-

Construction Phase 
 

Recipient Name: City of Stevenson Public Works  
 

ECOLOGY INFORMATION 

Mailing Address: Department of Ecology 
   Water Quality 
   PO BOX 47600 
   Olympia, WA  98504-7600 
 
 
Physical Address: Department of Ecology 
   300 Desmond Drive SE 
   Lacey, WA  98503 
 
Contacts 

Project 
Manager 

Dave Dougherty 
 
Department of Ecology 
Southwest Regional Office 
PO BOX 47775 
Olympia, WA  98504-7775 
Email: ddou461@ecy.wa.gov 
Phone:  360-407-6278 

Financial 
Manager 

Jeanna Ridner 
 
Department of Ecology 
Water Quality 
PO BOX 47600 
Olympia, WA  98504-7600 
Email: jmac461@ecy.wa.gov 
Phone: 360-407-6533 

Technical 
Advisor 

Ellie Ott 
 
Department of Ecology 
Southwest Regional Office 
PO BOX 47775 
Olympia, WA  98504-7775 
Email: ekey461@ecy.wa.gov 
Phone:  360-407-6319 

61



Agreement No: WQC-2022-StevPW-00028 Page 5 of 10 
Project Title: Stevenson Clean Water Facility and Collection Improvements-

Construction Phase 
 

Recipient Name: City of Stevenson Public Works  
 

RECIPIENT agrees to furnish the necessary personnel, equipment, materials, services, and otherwise 
do all things necessary for or incidental to the performance of work as set forth in the Scope of Work. 

 

RECIPIENT agrees to read, understand, and accept all information contained within this entire 
Agreement. Furthermore, RECIPIENT acknowledges that they have reviewed the terms and 
conditions of this Agreement, Scope of Work, attachments, all incorporated or referenced documents, 
as well as all applicable laws, statutes, rules, regulations, and guidelines mentioned in this agreement. 

 

This Agreement contains the entire understanding between the parties, and there are no other 
understandings or representations other than as set forth, or incorporated by reference, herein. 

 

This Agreement shall be subject to the written approval of Ecology’s authorized representative and 
shall not be binding until so approved. 